
Polymyalgia Rheumatica (PMR) AND Giant-Cell Arteritis (GCA) CHAPTER: 76
Pharm 2013, HP
Recommended flags in TC: 1004-1005
	TREATMENT CONSIDERATIONS/ THERAPEUTIC TIPS

· PMR and GCA are related conditions, affect people >50yoa, often occur together or one condition leads to the other. 

· PMR: muscle pain and stiffness: neck, pectoral and pelvic girdles, thighs. Low grade synovitis of proximal joints. 1/3 have systemic sx (fever, malaise etc). Severe pain can interfere with activities of daily living. 
      Morning stiffness for hours, pain can wake at night. See Table 1, pg 1004 for DDx. 
· GCA: chronic vasculitis of large and medium-sized arteries. Affinity for cranial branches of arteries originating in aortic arch. 
· GCA: headache/scalp tenderness (temp or occ), jaw claudication, visual loss. Granulomatous inflammation with giant cells of affected arterial walls. 50% have systemic sx. 17 fold risk of aortic anerysm (late stage complication). 
· See Figure 1 pg 1005 for Diagnostic Approach.
· To prevent vision loss, do not delay steroid tx while awaiting results of temporal artery biopsy. 
· Patients may report a transient increase in MSK sxs after each corticosteroid dose reduction. Sxs subside over the week and do not represent a disease flare. 



	PREFERRED DRUG CLASS/ DRUG (where appropriate) with INTERACTIONS, DOSING SUGGESTIONS etc.

Corticosterioids: prednisone (drug of choice) 
For PMR: (10-20mg/day) provides substantial, if not complete resolution of symptoms. 
                  Local injection (methylprednisolone acetate, triamcinolone hexacetonide) into joints.
For GCA: 40-60mg/day for 1 to 2 yrs, do not alternate-day dose to reduce SE, may lead to relapse. 
High dose for impending visual loss: 1000mg/day for 3 days, infusion of methylprednisolone (no evidence that better than oral prednisone). 
SE: Acne, glucose intolerance, weight gain, mood swings, and agitation, cataracts, myopathy, hypertension, osteoporosis, aseptic necrosis of large joints, adrenal suppression, increased susceptibility to infection. 
Add Bisphosphonates to prevent bone loss from corticosteroids (for doses greater than 7.5mg/day for 3 months).

Include weight-bearing exercise, calcium (1,200mg total), vitamin D (800-2,000 IU daily).
Immunosuppressives: methotrexate, azathioprine

Used to lower corticosteroid use, those unable to wean below 7.5mg or for frequent relapse.
Not much evidence to support.  

Anticytokine agents: infliximab, etanercept 

For steroid-resistant patients, possible benefit for GCA, not much evidence to support. 



	RED FLAGS/ COMMON INTERACTIONS ASSOCIATED WITH THIS DISEASE/ DRUGS FOR THIS DISEASE

· Barbiturates, phenytoin and rifampin decrease corticosteroid effect. 
· ESR and CRP usu. parallel disease activity, but do not use in isolation to make tx decisions. 

· Studies show that low-dose ASA (81mg/d) + corticosteroids may lower risk of blindness following dx of temporal arteritis. Consider the addition of proton pump inhibitors or misoprostol to reduce risk of GI toxicity. 
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